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MISCELLANEQOUS COVERS (1)

Ref. Parts

No.. No.. Description

1 2100006 ClOth PIAE vvneeeerieerrernssesssnsrnsnarsenssecisnmssnrnanymssseriasiineinrynee
2 2100013 Cloth Plate (LOWEF) .vuvveeeireeiiiinimrmseris s
3 2100014 Rubber Cushion

4 001123 WaSBHET ...vivierei e retisncra st er s sarannns e reierrer e rany
5 110045 Screw (M4-0.7X12) ...ovviiininnn eereerarerar et rt s
6 2100011 Cloth Piate Eccertric BUShing vvvvvrecieiiiinimemio e
7 160001 Screw (M4-0.7X48) ...
8 2100012 [0 | F=1 OO P PP PPP resteer e
9 003637 Screw (1/8-44X2.5) ....ociiiiinieninsniiannn. peresnarrrrra s
10 2100008 Cloth Plate SPring ....ovevveriiaviriersierreninrs e
11 110012 Sorew (M4-0.7X5) oo
12 100001 LOGK MNUL +1reeevrisraesetsanseesnesssnisanrnsnnnsesiasstatannarnares rerrrereee
13 110610 Stop Screw (M4-0.7X16) ...coocoviiiniinnnninns B L iaenmanrenartantas e
14 0020004 [T 0 « OO P VPP PP PR PYIRTERITRIT PP
15 0020005 [T Y T TRRTRR
16 2100053 TOP COVET 1iivvirrvrniee s sianttr i nrrnr st s asraas e nt e es s s s st it en s
17 110016 Screw (M4-0.7X15) ooooiiiivnnnns teeerareenriratrnnrnasnsesnsinrseet Y
18 2100054 Top Cover Gasket ......cooiivinnninnes BT
19 2100001 Machine Frame .........ccomiiininnee, TP U, OO,
20 2100003 Ol Reservoir GASKET ......covver i eneas
21 2100002 Oil RESEIVOIr «vvevviricrresiieniiinninrnies beerenier i nrere et heate s rne e
22 006816 Screw (1/4-24X8) ...... F O PO
23 0032879 Qi Reservoir Rubber Cushion .

24 0033627 Cil Raservoir Rubber Cushion ...........ees

oL U TR PPRR PP PP PP PPPEN
26 2100059 Oil Reservoir Positioning Bar .......ccooovevniiniinnnns PURUTUTR PRI
27 300004 WaSHEr viveerirereeirenronmsreiinies Crarereieriserseraniners reerareieeianaens
28 120017 Screw (M5-0.8X15) ....coocvvrmrvieciniinarnnisninre. san0s60s000a60 05 N
28 0020137 Drain Hole Seal ..........ccovvninves B e o SRR o
30 Q050075 Drain Hole Screw [3/8-24X8) ......civiiiniiiiinnisriaras i,
31 000644 Spring Washer ......coocvviiniiiiinninnneaes M- ccononi bocoanoann
32 e T AT LI P RTPE P
33 330014 Seal Plug
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MISCELLANFOUS COVERS (2).

Ref.
No..
|

Parts

No.
2100028
110013
2100049
110054
2100048
000538
110012
2100143
2100018
2100019

2100017
2100020

003637
2100081
*100001

390019
2100538
2100022
0024446

001330

0024085
0020016
2100024
0024095
2100025
2100703
110003
390577
380513

2129420
390098
390097

G0 COVEE +vvvvneeeeiiissestrariararssiassstarinrrnasssiarinnomtassissinnnnes
Screw (M4-0.7X8) ...ooiiiviininn P PR PPPP
Needle Bar Covear (Ieft) ..o,
Screw (M3-0.5X3.5) o e ertreiee et
Needle Bar Cover (Rear) ........ccivviiviminmmssinan o
L A 1= U U PP P PSPPI PPSTTPRPTPTEPIOPIPELELILE
Screw (M4-0.7X5) ..ooinininneee JT TV P TP PPPP
Needle Bar Qil Defender ....... rrerrresiere
Needle Thread Cover HINGE ....coevivircrinn s
Needle Thread Cover Hinge Spring ..o

Needle THIEad COVET oivvrrreeei i
Needle Thread Cover Hinge Pin ......cooconiees rerrene vy
Sorew (1/8-44X2.5) ..o iviviriniiiniinninmesii e
Safety Plate ...
[T ST TR TP PP PR PP PR PRRYS
"WA" Mark (BlUe) ..ovovve i

Front Cover Latch Spring
Front Cover Hook Guide

Front Cover HOOK .....coccovivinicmnieiinniinnns raerareineras s
Screw (MI/64-40X3.8) ..virvmrmcinrenisiirriiii e

Front Cover Latch
Front Cover Hinge Pin .......coovinniicinnnnnn rererecian
FPORE COVET . ovritiirrarsirnaresiaseisnarariasesnissnsntrsrrerannristastaones
Front Cover Hinge SPriNg ...ccovirirerianiecmmcnnsnre
Front Cover HiNGe ..o i oes eeeverens
Chip Guard {Openable)
Screw (M3.5-0.6X6) .cooiiieiiiininnnnns
Threading Chart (Right)
Threading Chart (Left) .....ccovviiiniinreic e

Model Plate .......ocvevvirinnens JUUUURNNR. . . ... . . [N | | DO,
Brand Name Plate (Small) .....coooiviieviiiianinnnns O« T Cp—
Brand Name Plate (Large) ....cocrvrveeeiirienerecmmminnsis .
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MISCELL ANEOUS COVERS (3)

Ref. Parts

No., No.. Description.

1 2100035 Feed MechaniSm COVEL ..o rieriiiissiiermrrsmessssniasiianins
2 2100036 Feed Mechanism Cover Gaskel ..o,
3 110048 Soraw (M4-0.7X10) corii e cvriiin s e
4 2100047 RUBBEr CUSRION ..vveeveviericrrarr e essseri s ss s rmerneres s snsinnsnains
5 2100525 Connecting Link Cover {Front}), C. Set ......vciierciinininnne
6 2100039 Connecting Link Cover (Front} ...
7 2100526 Needle Bar Qiling Felt (Front) ...,
8 110001 Serew (Ma-0.7X5.4) ...ciirirminmmie i
g 2100093 Ball Bearing Holder .......ccoovvivneee TR
10 2100122 Lo I o T U DU PP PTUU PR PR R PYPPIEINY
11 110013 Screw (M4-0.7X8)

12 2100318 Fart COVEr .iivveeeeeiianne

13 110012 Screw (M4-0.7X5)

t4 150001 Screw (M4-0.7X4)

15 2100045 Push=button ..occeiiciinien i - A, ... ... »
16 2100044 Push-button Pin ..evcioien e remeesiensisnsiisisnranrsessaniassins
17 2100043 Push-button Spring
18 0020472 O =TI v vererrtsetiereseenrrnnsesrennnnssaeiissisiassesnsaanesnssrranistiassantins
19 0033024 Retaining RN ..o iierierierianereeesrinia s nianiarnarsre i ssanaar
20 2100401 Ball Bearing HOUSING ....c.cviiiiivr i s sennennarra e nesainann
21 2100042 Baill Bearing Housing Gaskel ..o,
22 0036518 Seal PlU0 o b s
23 2100110 SEAI PIUQ cooviiiviieteeriizrienrnrnrre it s st s i
24 2100038 Tail Cover Gasket ...vivive e s
25 2100037 Tail COVEr ..covvircrnrirninns s et in e rrers reraren e
26 0093528 Looper Thread Pipe Stay ........occvciieniinnenn Creevasenes eireereins
27 0021735 Looper Thread PIpe ........ccocviiiiiineriinrmrriresrss e,
28 2100029 Fabric GUIAE PIALE ......covcviririenieniarinnnriiiorenssesninniasrnnrseresoss
29 001331 Screw (8/64-40X3.B) ..iciiiiiiieiarinrinn i
30 2100030 Fabric Guide Plate SUPPOIT ....ccviiiiiniinirie s issiasaserreranr e
31 110035 Screw (M4-0.7X10) .cvevnriinne PO, ... .. SES | WSO, ,
32 000520 L ) L=t PO P PSP PRTU
33 2100080 (O T o) e T A0 SR I ey OO e
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0024083 Tension Spring Bushing ......ccccoevevne,

0020118 Thread Tension Spring Retainer ...

000178 L= | S PSP
0031111 Tension Disc ...
000177 =1 | PO PUOTORPPIT

2100074 Tension Disc Eyelet for Needle Thread

0030255 Needle Thread Tension Spring
0020101 Tension Disc Eyelet for Looper Thread

130007 Screw (M4-0.7X10) ...oooivvviiiiinnnininnnnn,

Socolsaromo Sww\lmm-bwm—~g

110013 Screw (M4-0.7X8) ...iviviiiiiiiiiiciniin s nssiiesnens
2100520 Needle Thread Eyelet ........ccoveiviiiiiiveciiniciniiiinene
2100702 Double Chaining Needle Thread Eyelet .........ccocceviiiniinnnn.
21 2100071 Needle Bar Thread Retainer Bracket .........cccccovieivinnnnnnn,
22 110029 Screw (M3.5-0.6X6) ..vucvivvrriniiiirr s :
23 2100701 Needle Thread Pull-off. .
24 001228 Screw (3/32-56X3.2) iivviirireeriieiinerriirenererarsesaiiss s
25 2100592 Thread Retainer Plate Support .........ccoviviiiicciiinnnnin
26 0032425 Thread Retainer Plate ......ccccovveieiriiiiniiniiiinininiinenn, erneereenes
27 0020131 Thread Retainer SPriNg ......ocveveeiiiiicininieressssieasesraisisaoanoees
28 001095 Screw (1/8-44X8.5) ...uvrieireirrieirninricriersncsnssrsnirusissieeenie,
29 2100404 Double Chaining Looper Thread Eyelet (Rear) ...........cccc.....
30 110008 SOrew (M4-0.7X5) ivvuiirerirneeiierrrenerenneennisacssnuermiseeisosnionsns
31 2100405 Double Chaining Looper Thread Eyelet (Left) ...........o.coevenes
32 0020169 Thread Eyelet StOPPer .......ccvvvvivieiciiesmisrmissnneriiiniiieeen.
33 110040 Screw (M3.5-0.6X3.5)
34 0020123 Tension Disc Eyelet .....cccooviviiiiiiiiiiniieiinnenne
35 190002 Tension POSt ....ccvvvciiiiirncnniinninineninene.
36 0020124 Tension DiSC ...c.cccivvieiniinennses
37 0020125 Double Chaining Looper TenSion .....ccoevveinviinierensriiniien.
38 0020126 Tension Spring BUShiNg ....ceeevriviieiriienimicemmmiennriinen.
39 000182 AdUSHNG NUL ..oeveniieir e ererrers e isntiiaresenneaansensnsns

40 2100167 Double Chaining Looper Thread Eyelet

X Ref. No. 41to 59 ....... See the following page.

No..
0024084 Thread Tension Spring Cap ......cc..vuuveee
0024156 Needle Thread Tension Spring ............

004265 Tension POst ......cocvvvvieiininieniiniennennn,
000340 NUE (o

001396 Screw {11/64-40X6.5) ...ccoovvvevennnrecnnn.
0024157 Lower Looper Thread Tension Spring ..
2100062 Tension Disc Eyelet Support ........c......

2100063 Thread Guide Plate .........c.coocvvivniennenns

..........................

...............................

...............................

..............................
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MISCELLANEOUS THREAD EYFLFTS

Ref. Parts

No. Na.. Rescription

41 009853 Screw (11/64-40X6.5) .....ccoviriiiiiiiiinrniininini.
42 0020165 Thread Eyelet Bracket ......ccoeevviiiiiiiiininirsnn i,
43 000010 Conical Spring Washer .......ccoovvieieiiiiiiniiiiei ;
44 190000 SCrew (M4-0.7XT) iiieiirrieniriiiinieesnisieiniasessirsrersssescniansnian
45 0020166 Thread Retaining FINQET ...v.vevieriieiiiiiiiniiinsniiennenns
46 2100229 Looper Holder Cover Spacer (Rubber) ......ccccoovviiicccniinnnnne
47 2100060 Looper Holder COVET .. ...vvieeeiiirurnierinirmenrierienn i
48 110009 Screw (M4-0.7X8) ... iirreeieriiiriini et eeinneieeseneneiinnne
49 0093303 Looper Driving Shaft Oil Seal .......ccc.ccvivivviiiriieniiinin
50 2100521 Looper Thread Eyelet (Left) ........ccovviveiiiineniiinnn
51 2100065 Lower Looper Thread Eyelet (Right) ........cooeviiiinviniiinnin.
52 110035 Screw (M4-0.7X10) «.iievirriiieriieriiierineesirrisininisrsenisesanne
53 0022215 Looper Thread PiD ..ovvivreiireriiaiinnniimermisieniorins
54 2100606 DUSt-Proff COVET ....ovvuiiiieierireiinieie e rrrnierenin s eecans
55 110012 SCrew (M4-0.7X5) covverieeriiioreiiinriiiissnissicontrreisraraenenes
56 0032952 Upper Looper Thread Tension SPring .....ccceevrevenerrercinenennnns
57 2100586 Looper Holder Cover Felt .........cccciviiviiiiiiiiiiineniniinncn
58 2100524 Felt Clamp ..ovvveeveeriiieriererierressennsssien s rarassrarssssannnasannanss
59 110030 Screw (M3-0.5X2.6) ....occvviiiieriimminiiiiiniiier e

X Ref, No. 1to 40

See the following page.
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MISCELLANEQUS BUSHINGS & CRANKSHAFT

Ref.

wm\xmmpmmag

—_
o

Parts

No.
2100090
160007
000474
009753
2100625
2100092
2100113
2100121
2100312
2100364

160001
2100120
2100501

160000
2100111

110036
2100095
2120537

2100410

2100109
2100112
2100105
2100104
2100117
2110242
2100243
0032684

003636
2100613

2100614

310009
2100272
2100202
2100370
2100114
2100115
0077301
2100412
2100413

2100097
2100096
2100034
2100414
2100417
2100098
160005
000526
310021

Pulley ..oovveviiininnnen,

Screw (M6-1X6) .......
Washer .......cceeveienns

Screw (M6-1X30) .....
Mechanical Oil Shield
Mechanical Oil Shield

Corrugated Washer ...
Crankshaft Ball Bearing (Right)

Crankshaft Sieeve ....

........................................................

........................................................

SIEEVE ...cvvvveriiiiiiiiii e

Oil Pump Driving WOIM ....ccovviiiiinniiniiimin e,

Screw (M4-0.7X4) ....

Crankshaft Ball Bearing (Center) .....c..oocevvimueiiniiininnninneinans

Crankshaft ...............
Screw (M3-0.5X3) ....
Crankshaft Counterweight ....

Screw (M3-0.5X6.5) .

........................................................

Crankshaft Ball Bearing (Left) ....ccccoveivaviiiiiniiiniiniiinn,
Double Chaining Looper Thread Take-up ......ccccovvvinninnnnenn.

Crankshaft Bushing ..

Retaining Ring ..........
Upper Knife Shaft Bushing (Right)
Upper Knife Shaft Bushing (Left) ............... .

Upper Knife Shaft Oil Seal .......cc.cccovvviveniveimiiniiinieneniion e,
Needle Bar Shaft Bushing (Right) ......c.coovervieriirennn evereennne
Needle Bar Shaft Bushing {(Left) ....ccooevveiiiviiiiiniiniinnnnen.
Needle Bar Shaft Oil Seal ..........cocovuiiiiiiiiinniiiiiiinennn..
Cap Screw {5/16-32XB3.5) .ceuueereerrneiiirimminnisieniiniiniersnisenenes
Needle Bar Bushing (Upper) .....cccoviveiiiiieiiininninnvenneensinaens

Needle Bar Bushing (LOWEr) .......cccceciiiiiiniirininainnnnieieninnn

Oil Wick ......oooovviinnnn

Looper Shaft Oil Seal

.......................................................

.......................................................

Upper Looper Shaft Bushing (Front) ....coevveeeiiieniiiniiiennnen,
Upper Looper Shaft Bushing (Rear) ......covvvvieiinnreecniiennnen
Lower Looper Shaft Bushing (Front) .......cccceeeeiernniiniiicenniins
Lower Looper Shaft Bushing (Rear) .......cccccivvneievnienininnnnien

Looper Shaft Qil Seal

Double Chaining Looper Shaft Bushing (Front) ...................
Double Chaining Looper Shaft Bushing (Rear) ..........c........

Feed Bar Shaft Bushing (Right) .....ccoeiiiiviiiiniinininiienn ‘

Feed Bar Shaft Bushing (Left) ...c.ccoceviiiininnviiiinininnn

Seal Plug ....coovveeeeenns
Looper Rocker Shaft Bushing
Seal Plug ......cocevivene

Control Lever Shaft Bushing ...........

Screw (M6-1X8) .......
Gasket ......oovvieeiinneans

Oil Wick (Laced Wire)

..................
.......................................................

.......................................................
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NEEDLE BAR DBIVING MECHANISM

Ref. Parts

No. Mo,

1 2100132
2 120001
3 2100144
4 160002
5 2100134
6 120006
7 2100137
B 160003
g 2100540
10 330006
i1 2100136
12 300008
13 140003
14 2100138
15 2100620
16 310051
17 2100140
18 110008

19 0068079
20 2100642

21 2109122
23 003637

24 2100503
25 2100504

26 000035
27 110009
28 2100502
29 110001

30-1 2108050
30-2 2108076

31 005345
32 2100145
33 110011
34 0032604
35 2109211
36 110002

a7 2109212
38 2109210
39 110027
40 2100532

*® Ref, No. 41 to 54

Screw (M4-0.7X14)

Description.
Needle Bar Driving Connecting Bod ....coovviniinninininieinninn

Needie Bar Driving Connecting Bod Pin .....coocieniinvien e,

Screw (M4-0.7X5)
Needle Bar Driving Lever
Screw (M6-1X12)

Collar ccocovviiiiiiinianeas

Screw (M5-0.8X5)
Needle Bar Driving Shaft

................................................

Seal Plug ..o e rretrrart et

Needle Bar Crank Arm
Washer

...............................................

Screw (MB-1X18) i MRS ios oot vt s srasrassnsrnres

Needle Bar Connecting Link

Needle Bar Connecting Link Pin .............. - ... .

Oil Wick

Needle Bar Connecting Bracket .......ccccoviiiiiiininnnnennnns

Screw (M3.5-0.6X10)
Q-ring

Needle Bar ..o ferresreeris s
Needle Clamp (C) ...ovvoiiiiinirionmianienvrnnen e et

Needle (System: DCX27)
Screw (1/8-44X2.5)

Stitch Plate Support Stay, C, Set ...,

Stitch Plate Support Stay
Rolt Pin
Screw (M4-0.7X8) ....ociviiens

Stitch Plate Support (Rear) .....covevvreinrerrercrssiissiisininnene

Screw (M4-0.7X5.4)
Stitch Plate (A4) .....ocoovvvnee
" [£0:5) ISR

Screw (11/64-40XB.3) ....ccovivvinvransrariinnins ARSRRRU. . . . S—

Stitch Plate Support (Front)

Screw (M5-0.8X10) cciieiiiiniricinsneisnessens . ... ... SO

Rubber Cushion

...............................................

Needle Guard (Front) {(Double Chain Stitch} .......cccovvvveeienins
Screw (M3-0.5X5) ...t conooocDYTTUOROR. .
Needle Guard (Rear) (Double Chain Stitch) .....ccoeeiiiiinianns
Needle Guard {(Front) (Overlock Sttch) ivverirvinienccnieeinnan.

Screw (M2.5-0.45X3.5)
HR Unit, Complete Set

See the following page.
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NEEDLE BAR DRIVING MECHANISM. ' 6

Ref. Parts Amt.
No. No.. Description. Reg.
41 2100148 [ 1= 1970 o S USSP PR fereeree st 1
42 0033968 HR CUP LI v iiiiiiiiiiiiemiii e s serrrannarvssisssesansossssassnenarsnn i
43 000693 PN e iee e e berr e er b it !
44 110013 Sorew (M4-0.7X8) .iiiiirisriin e ereier e 2
45 009909 TUBE JOINT 1erreeicie et e e es s et s ernrar e e e e s e e }
46 2100152 Oil Tube (7O MM i s s annans 1
47 310005 O WWEOK e rr et e e cer e s aener sy a bt a bbb s 1
48 2100533 HR Falt HOIHEE o.veveeiire et riis s st s rnr s rene s ana s 1
438 310001 HR Felt .o . 1
50 2100535 HR Felt Holder Bracket, C. Set 1
51 2100536 HR Felt Holder Bracket .........covvvvevernrrciioininnnnnn, o
82 000393 |21 1N o[ T P erereererree e i1
53 2100153 Needle Bar Crank Arm, C. Set ............... Bt ueetne s eeenaranaeas 1
54 160016 Screw (M4-0.7X4.5) ...ciiiiiiiinininnia s coons VORI 2
¥ Ref. No. 110 40 ....... See the preceding page.






KNIFE DEIVING MECHANISM

Ref.
Na..

Parts

Mo,
2100160
120001
2100173
160002
2100162
120006
2100161
160003
2120024
2100165

2100418
110043
0020496
000532
*110004
2100171
120011
000779
2100172
110012

2100021
2100170
2100009
2100174
2100169
0032919
2100419

110046

000688
2100167

2100168
140014

Description
Upper Knife Driving Connecting Rod .......cocciiininn UTTN
Screw (MA-0.7X14) (i
Driving Lever Pin ..o, cerreeee
Sorew (M4-0.7X5) ..o Fearenrrae e ararane

Upper Knife Criving Lever

Screw (M6-1X12) .

70| F- T O

Screw {M5-0.8X5)

........................ P N T L LR L R LR LR R E PR LY

Upper Knife Driving Shaft......ccoviiimmnnn,

Upper Knife Holder
Upper Knife Holder

Positioner ......... ree st rpar e et s s b

(Flat Type} ........

Screw (M4-0,7X14) ...
Upper Knife {Flat TYPE) ....ooovirimrriee it svanianaan

Washer ...........ceeee

Screw (M3.5-0.6X8) .....covvrveviiiiinnniiriie e

Lower Knife Holder
Screw (M6-1X18) .
Knock Pin .......... -

Basement ........ccoieviarenns eerarvenes 08

e R T LT LT L R e P P EE L

Holder Basement POSItIONET ......ccvoveieiisisronminarsosin.

Screw (M4-0.7X5)
Front Cover ..........

......................... T I L L L L LR LR R R R )

................................. Y L L L LTI TR T

Lower Knife Holder Spring Stop ........cciveeee reeeniaet et ree e
Cloth Plate Spring Pift . .oovecoovimsiiniienim

Cloth Flate Rubber
Lower Knife Holder
Lower Knife Holder
Lower Knife Holder

CUSHION v e
Locking Plate ......oovcrerivviniiniiiniininins
SPFING vevvrreaeererermermrasissiriianresn

..........................................................

Screw (M5-0.8X12) ..ccciiiiiiimmrirrniiie e e anna

Guide Rin ......cocee

Lower KIife .. o risrerrrereresre s e ragen e ban s niane

Lower Knife Clamp
Screw (M4-0.7X8)

.......................... brpsmetasventnraRERE st ataana
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PRESSER FOQOT MECHANISM

Ref. Parts

No.. No. Description.

1 190003 Adjusting Screw (M10-0.78X30) ..ccooiviiiiiinnii
2 100007 [ ey S A 1 O PP
3 2100181 Presser SPrNQ .cvviveirrer e e
4 2100579 Presser Bar ..o viiirieenirevrrre e s e s
5 2100580 Presser Arm Positioning Guide Pin

6 180001 Screw {(MA-0.7X4.5) .

7 2100184 Presser Arm S1OD oo

8 110012 Sorew (MA-0.7X5) i e e
9 2100187 Presser Foot Release Lever Spring ..o,
10 2100186 Presser Foot Release Lever .....oovvivveeveniniiiiininininie
11 170000 Screw (M4-0.7X13) oo e
12 2100195 Presser Foot Lifter Lever Stop ..o e,
13 100001 o I o oocaa e e occoconanoancoonn SRR IRRTTTIL]
14 110010 Stop Screw (M4-0.7X18) ...coiiviiiininien s,
15 2100194 Lifter Lever HOIBE «vuvirvverieeerivieeveerecrnincsenrraansssnsesennees
16 2110361 Presser Foot Lifter Lever Spring ..ocoocveviviiiiiiiniiniionnnne
i7 2100193 Presser Foot Lifter Lever ........ e b r e et e et et e
18 000487 Corrugated Washer .........coervervvmcriiiinininnncnir
19 300005 Washer ....cociviiiiicinennsnaen [T ST P TSP
20 120010 Screw (MB-1X10) ..irerver et e
21 2100197 Presser Foot Lifter Lever Link ......cocrvernrirervennenn i
22 2100518 Presser Foot Shaft Collar ... iiiviirimmninrrara s
23 120017 Sorew (ME=0.8X15} ttiiirnirennirmrena ettt
24 2100192 Intermediate LEVET ....ivviiiir e sinan i snenn
25 2100009 Presser Foot Shaft Bushing
26 160007 Screw (MB-1X8) ....coviivveirncin s,
27 110065 Stop Screw (Ma-0.7X12) ...
28 2100179 Intermediate Lever Spring .....ccoovveiieiniannnm e e
29 2100200 Presser Arm, Complete Set :
30 2100189 Presser Foot Shaft ...
31 2100180 Presser Arm .....cccoovivieninncranens B . cocooon RPN
az 2100199 Presser Arm Hinge Pin oo
33 160001 Screw (Mad=0.TX4) ...cooriiiinrrrinrei e s
34 0020271 Thread Chain Cutting Knife .............. O <« 1 13 ¢« - |
35 004404 Screw (3/32-56X5.1) .cicvimiiiinnierninmanienan, sonoofSOTRI. .
36 2100423 Presser Foot Spring (LArge) ........cciceiviniennrniinnsnree e eennos
37 100020 R o o A Y WA R
as-1 2107410 Presser Foot, Complete Set  (Ad) .....cocciiivniiiniiiniinannn,
38-2 2107413 " " {C5) vovrrrri it
39 2107101 Presser FOOT HINGE . .vvviiviievererianni s sisians s eaes
40 110004 Screw (M3.5-0.6XB) ...oovveviinrimiiniisniiacrnrasrne i snesraiaaenan

% Ref. No. 41 to 53 ....... See the following page.
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PRESSER FOOT MECHANIGM

Ref. Parts

No. Na, Description.

41 004136 Screw (1/8-44X2.7) oot
42-1 2107105 Presser Foot Stitch Tongue  (C5) v
42-2 2107107 " " {CB) vveiieirarrmreeeesi e israinns
43 2107163 Presser Foot Adjusting Plate ......covvveveeiiniiiinnnen
44 005036 Sorew {1/8-44%5.8) .ccriirirriinriier i
45 0022156 Presser Foot Chain Shield .....cocvirvrecniiniinininnm e e
46 004141 Screw {3/32-58X2.1) vvvveiireriniiniinnre i e
47 0025035 Presser Foot Spring (Small) ......ccoooviiriemincininina
48 006093 Screw (3/32-56X5.6) ....ooviciiiiiniiniiinennn b
49 0033529 Presser Foot (Rear) Adjusting Plate ........coecveeeinin,
50 000216 T GO S TOPPPPPPTRPYS
51 000747 PiN . ... ————— onoonenos TPTEPTTT reereerr et
52-1 2107409 Presser Foot (Front/Rear) Unit {Ad) .ccoceiiniiniiiiinenenns
52-2 2107412 " i " {C5) corvvr TR, .
53 000531 WaEShEE (e ST . .
¥ Ref. No. 1to 40 ....... See the preceding page.






UPPER LOOPER DRIVING MECHANISM.

Ref. Parts
No. No. Description

1 2100215 Looper Driving Lever Connecting Rod
2 120001 Sorew (M4-0.7X14) i
3 2100088 Connecting Rod SWINgG-proof ...
4 2100201 Upper Looper Driving LBVEr ...
5 120006 Sorew (MB-1X12) .ot esrrss st
B 2100517 Driving Shaft Thrust RiNg ....coovonimineion e
7 2100204 Looper Driving Shaft ...
8 2100205 - Driving Shaft Thrust RiNg .......coccivnimmnnnnmmrniie.
9 300009 Spring Washer . ..ccociin e
10 120008 Screw (M4-0.7X8) ....oocivervinns S UPO
11 2100581 Upper Looper Thread Pull-off ........ccooiiiiiinn
12 110009 Screw (M4-0.7X8) ..o e e
13 2100566 Upper Looper Bar Crank Arm, C. Set .....cviiiiviiiininnnn.
14 2100226 Upper Looper Bar Guide Bushing ...
15 2100227 Upper Looper Bar Guide Cover

16 130001 Screw (M2.5-0.45X6} ........oocoiiiiennns

17 110071 Screw (M2.5-0.45X6) ...coo i
18 2100567 Upper Looper Bar Guide, C. 8et ..o
19 2100221 Upper Looper Bar Crank Arm .......ocoenee rrrerer e e
20 300008 Ty V= S PP PO PP PP PP
21 140004 Sorew (MB-1X14) i e
22 2100176 Upper Looper Bar Crank Arm Pin ...
23 160002 Screw (M4-0.7X5) ...... PP PP RPURPUORPTRTRPN
24 310048 (T 1o OO SO PO TR PPPN
25 2100506 Upper Looper Bar Unit .........ccccoiiivnmminnen
26 330011 SEAI PIEG ©uvvvnrivsinrersansrarn s sersarianiineissiarerersrinsesmeen envarers
27 2100565 Upper Looper Bar GUILE ......coouvinnirimrmmrrrerirsr e
28 310049 (0 1o [ 2= PP P
29 0020538 [0 T8 1 o L PP DI PRSP PTE PSP
30 2100516 Upper Looper Holder Collar ......ovvveeeeiainininn
31 160010 Sorew (Ma-0.7X3) oiiiirer i
32 2109320 Upper Looper (for Needie Size #9~14) ..civvvniiniiniennne
33 000779 SLANDArD Pt ...ovveveeivessrserrerasecessnssesssnssnsressersnneenoossisnnis

34 2100237 Upper Looper Supplementary Thread Eyelet ......................

[T X ORI X, SN _.._‘_.L._._.m_..l\)_h_‘EB
=
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33
34

2100215
120001
2100088
2100430
160009
2100273
160003
2100445
2100211
300008

140002
2100522
110009
2109300
2109201
110036
180014
2100432
160000
2100431

2100440

120006
2100436
2100438

120018
2100437

000740
2101434
2100441
2109302

000035
2100433
160001
300032

Looper Driving Lever Connecting Rod ... v
Screw (M4-0.7X14) oo

Connecting Rod Swing-proof

Lower Looper Driving Lever ...........oe
Screw {M5-0.8X5) i e

Collar ..

Sorew (M5=0.8X5) cviiivivriree e s
Looper Driving Shaft ...
Lower Looper Holder AT ...,

Washer

Sorew (MB-1X16) .oociiiiiiiniinr s
Thread PUll=off ...t e
Screw (MA-0.7X8B) oo e
LOWET LOOPET «.vvuivtivererirerrsrneranrmeesisstiasisninsatransiraanysasess
Needle GUard {REAr) ...ivieriirrrrecerer i e
Screw (M3-0.5X6.5) ..o
Screwed Pin (M3-0.5X4.5) ..o
Looper Driving Connecting Pin (Right) ........ccooiiiinivinnninne,
Screw (M3=0.5X3) .
Double Chaining Looper Driving Connection ........ceovviiinnn

Double Chaining Looper Driving Lever .......coovvivirinncneeinn

Screw (M6-1X10} ........ e rieieterenrenb e e e e re e

Looper Slide Block Holder (Front} ....ccooiviiniirirnioneneneinns,
Looper Slide Block Holder (Rear) ......ccoovvvvmvneeiiciinnon i,
Sorew (MaA-0.7X10) i ceererrrsrrerrrnrrrrr e sssiss e
Looper Slide BIoCK ....cc.vververevamrie i e
SealNR I ORI -k e e v v e enr e nrvews s P AERARRSREIGER
Double Chaining Looper Driving Shaft .........occievvimninniiinen e
Double Chaining Looper Holder Arm .........cocivivinvivinirnnnnnee,
Double Chaining LOOPer ....ccoivviiviiiiece s e e

PoSItIONING PN couorviineerierenernriarrarermersnsasiasisnaran e
Looper Driving Connecting Pin (Left) ..... B .. .. T
Sorew (MA=0.TX4) . ooiiiiineienriirrrrsrrarars s eesiesi s

Washer

— . - — B e e e — —_— ) e s aa mh ks —a ) ....._..p._.m..._s.h—-g






FEED. DRIVING CONTROL MECHANISM

Ref.

Parts
No.
2100161

160003
2100250
120006
2100251
000669
100002
2100248
2100249
300000

140001
2100266
2100242
2100241
2100243
2100244

140000
2100260
2100240
2100288

160007
2100033
2100245
2100246
2100247

110033
2100269
2100252
0068202
2100253

2100262
2100267
160001
000690
2100256
0020538
2100263
000520
000561
100000

190001
2100601
110016
2100265
0020350
110017

Collar .ivoveveeeeieciiiiiiniins

Screw (M5-0.8X5)

Main Feed Bar LeVET ....ovivvririiiinriesisianissniseasssanennne

Screw (M8-1X12}

Main Feed Bar Lever Pin ..o

Washer .......ocoeuvs

NUt o

Main Feed Bar Conneclion ... viiviiiainaimi e,
Connection BUShING . ovivvveviiniianirrenssesriinsinn e

Washer ,............0

Screw (M5-0.5X12) i

Feed Bar, Complete Set
Main Feed Bar ..............

Differential Feed Bar .....cccocvvcermrrarireriisiranarirses i
Differential Feed Bar COnNECLioN .....oceevviiciinniniinnincnneian,
Connection BUShING ..
Screw (M5-0.5X15.5) .o
Feed Bar Driving Shaft ........coccoiviiiiniinnane reetieneria e

Feed Bar Driving Shaft Lever ...........eie

Connecting Rod Pin ...coieerirr e

Screw {MB-1XE) ..

Differential Rocker, Complete Set ....

Differential Rocker ..... PP OTU O
Differential Regulating SHer ....cccviviierccinnniinnne .
Differential Regulating Slider Cap ........cccoeovniiiinnnie T

Screw (M3-0.5X6)
Differential Lever {

Right), Complete Set ..o

SlIABE LMK vreneenerarrasiesniersrnsinrentesssanstnsrartarensessesernsranstinine:
Retaining BING «.oveveveiimirinrinsssisierernienarorm s

Stider Link Pin .....

Differential Lever (
Collar ....covuvveveenns
Screw (M4-0.7X4)

Roll Fin ..ooooviinnnns

Differential Lever SPrNG ....ieciciviern e crenanar i

O-rifig vvvevrcererianins

Differential Lever (

Washer .......covveven

=Y 14 [PPSR

Conical Spring Washer ...t

Adjusting Nut ......

Adjusting Screw (MB-1X11.5, M4.5-0.5X4) .........oociviinnine
Differential Feed GradUalion ......ccooiairreeriisimiinee...
Sorew (MA-0.7X15) trvv e iireranre e

SPACET ..occiiiiiens

Differential Lever Stop

Screw (M5-0.8X8)

—
-

Amt.

M MNRN A = — —_— et ke o o= ok B —a aa —_ et e B e ek =k — —_ e o ke - —a e —h (ﬂ—“—*—-N—'-h—‘#NE‘S
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FEED DRIVING MECHANISM

Ref. Parts

No. No. Description.

1 2100603 Feed Bar Block (Rear) Shaft Bushing ...occccviiniinininn
2 160007 SErew {MB-1X6) ..o e
3 160001 Screw (MA-0.TX4) ..o e
4 2100602 Feed Bar Block (Rear) Shaft ...
5 2100283 Feed Bar Block (Rear) ....coovinimmnvncniinian- e
6 2100281 Feed Bar Block {(Rear) Lid ....

7 130002 Screw {M3-0.5X6) ....ovvirecrierinisianrnre s
8 2100434 Looper Rocker Shaft Lever ...
9 2100251 Looper Slide Block Pin ...
10 300000 W BSHEE orer e e eeeeiserenseessia s saris st rarsesbarsrssaranasar e nbaaaraes
11 100002 NUL e irverrerremearesenirsrsnsne e TP
12 2100442 Looper Rocker Shaft .

13 003655 Serew (ME-0.7X10) 1o
14 2100443 (7o |- | S TETTT USROS PP PP PPRE
15 "300001 MBS EE ©reeveeee et eeseessassansseraesasesansesntbnesnrensesbbeanan e s i ans
16 0013208 Retaining Ring .....ccoovinrins

17 2100280 Feed Bar Block (Front) ...

18 2100451 Retaining RiNG ...ovvvvverrermnrmereresiiiars s
19 2100452 Looper Rocker Connecting Rod ...,
20 0068146 ROIEEr BEATING ovvvvvvneeerirmnarrarriniasieienrsssneermasraanssinnariesranns
21 2100450 Looper Rocker EGCENtIIC vvrreviviiic e i
22 160003 Screw (M5-0.8X5) ...
23 0020401 Feed Dog ECcentric Pif ciivrerrmeeiis s
24 2100277 Feed Dog ECCENLIIC ..ot
25 2100278 Roller Bearing ......... B PO PT PN
26 2100275 Feed Dog Driving Connecting Rod ........ccicumrinmnninsissinesenes
27 2100276 Feed Dog Regulating ECcentric .. ....cccrevriurmnmmnmniranan
28 180002 Screw (M3-0.5X4) ...
29 110070 Screw (M3-0.5X56.3) ..t
30 2100285 Feed Dog Regulating Plate Spring .........covvvmme e,
31 0023473 Feed Dog Regulating Plate ..........ccciememiiiiimemnnninnnn,
32 2100279 Feed Dog Regulating Gear .......... WO, , S . ... .
33 180003 Screw {M5-0.8X8) ....ccociiveiininns . .. coonononn oanen TR cos
34-1 2109050 Differential Feed Dog (Ad) coiiviraviee i
34-2 2109057 " " (R .. ... o e ... oo 8
35 2109051 Main Feed Dog ...... .. N .

36 110004 Screw {M3.5-0.8X8) ...t s
37 Auxiliary Feed Dog .....coceuves B W
38 2109052 Screw (M3-0.5X6) .oocvvninninieens oA . AR
39 110026 Feed Bar GUIde SUPPOT ..vvvevrrrrverirssiiarisninninerasnse s
40 2100631 Sorew (M4-0.7X8) i e
41 110064 Feed Bar Guide .....cccouesis vrnrenirnrneniens R, @S.........
42 2100632 Screw (M3.5-0.6X4) ...... TR oINPT,
43 110042 Faed Bar Oil Defendor ..o,
44 2100302 Feed Bar Shield (Front) ......cccoicievviviniienes W ...
45 2100285 Feed Bar Shield (Rear) ......cceavmierninieinenas P AP N
46 2100286 Connecting Rad Cover ....coiiciaiiinnas RO AT
47 2100301 Screw (M4-0.7X7.3) oot e
48 130003 Looper Rocker Connecting Rod Pin ...ooooeienicniinnnnna
49 2100435 Retaining Ring ..... ererts e DO [

2100444

[N 5, S

— e e e e (N} e

[ X NI , Ry

DR | Y S 1 - T Ny ] | (AN






LUBRICATING MECHANISM (1)

Ref. Parts

No., No.,

1 2100365 Oil Pump, Complete Set ... s
2 2100363 WOTT WHEEE ..ot eearncasn et e s s
3 160001 Screw (M4-0.7X4)

4 110016 Screw {(M4-0.7X15)

5 2100645 Ol PIPE v eeeieeeceiieeiverevnnr et raa s se e

6 000456 SBAI PILG «evvrvreveeirvrrarranieriesmantinmiarinessesssstinnstesonies
7 2100646 Upper Looper Bar Qiling Felt ...
8 2100255 Ol Adiusting PIate ....vivvev vt e
9 000538 Washer .oovveiniininenns, SO PO PPPPRR
10 110013 Screw (MA-0.7XB) ...vroiiiiiiniiirr i
11 2100032 Oil Sight GAUDE «.ocoovvevviie st e
12 2100605 SEAl PIIQ «ovevvrirrnsrntvnsrnrnneemeessrnsssninasiariseassasssasaasisisrinsan
13 2100142 Needle Bar Qiling Felt ............ PPN, o o ¢ o1 5 04« »
14 310023 0il Wick ...... e eeeetaer e ere e ey TP .. 0 000 0
15 2100524 Oiling Felt CIAMD ..vveii s st
16 2100523 Needie Bar Qiling Felt (Left) ooy
17 2100315 Filter HOUSING COVER ...ooviiiirieriineiereisiarasneanrannnre s iiaaaanne
18 2100316 Filter Housing Gasket

19 3100345 =T IO

20 2100314 Filter HOUSING «.vuvevirirerieremiosisnerintsinermararessessanionnissarnesrnnes
21 2100383 O FIlter SOF@BN ..oveeviireiierresr s ee s iest s ar it s seaias

e ok ok ko ot B ek N -q_m_...._.mm_._.g
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LUBRICATING MECHANISM (2). 14
Ref. Parts Amt.
No. No._ Description Reg.
1 2100626 Qil Tube, Complete Set . ..o 1
2 0037669 Oil Tube Fitting One Way End ... 5
3 0031831 Qi Tube Clamp ..ovvvververvenosvisnne 8
4 2100607 Oil Tube (4.6X6.4X170mm) .... 1
5 000567 L0 [T PP TSP PP 13
6 320000 Oil Tube FIENG STU v veeeeireerieenr s s e s 3
7 320001 Oil Tube Fitting One Way End ....oviinnvimviiniennecneee 1
8 2100325 Qil Tube {2.5X4X100MM) toovrrirriiinrinmieesiiiencs s 1
g 2100541 Ol Nozzle Unit vvvivvvereeeirirensiisiraniinennres feetarer e a e 1
10 110012 Screw (M4-0.7X5) ..o 1
11 2100634 Oil Tube, Complete Sel ..o 1
12 2100633 Oil Tube (4,6X6.4X265mm) 1
13 009909 Ol TUDE JOINT . eeeveneeiiiiiareerintvarnarnsseresssasnsnisiaireninnsmeences 1
14 2100546 Qil Tube, Complete St ....covvciiriinienrirer s i
15 2100384 Oil Tube (4.6X6.4X215MM) wooiovviiiiiiniiininivsn e e sssmsisnines 1
16 0037668 Qil Tube Fitting Two Way «....cooiiiiiiiniininnn 4 ehashassansasaseTaues 1
17 2100341 Qil Tube (4.6X6.4X3BmMM) ..oy 1
18 320002 Qil Tube FIENgG SEU .vvvervee e ecriemremiian s 2
19 320003 Qil Tube Fitting Stud (LoNg) v e 1






No, No. Description
1-1 0099056 Thread Stand, Complete Set (5 Spools Type)

1-2 00995048 {6 Spools Type}

2 0099057 [07e [P1301 1 0= 1+ PO PR PSSP PP PP PRI
3 0099058 Column Pipe (Upper) ..c.ocoevciivinininrianinne o

4-1 0099060 Thread Hanger {3 Spools Type)

4-2 0085059 " {2 Spools Type)

5 000147 Yo 1= 3 ETUTT VT T O U PO IO PP PPPPTRPPPPTS PR
<] 000148 LT P Yo PO PTOPPPUTI PR UPPPIPRI
7 0099061 Column Pipe Connector

8 c00149 Screw

9 000152 NUt s

10 0099062 Thread Guide Holder ,

1 AR Lt — PO ., . 124453 s+
12 Y ey et PRS-+ 161 T
13 0093063 Column Pipe (LOWET) ....vcvvvvecriiisiisiiciinineinennens vemnin e NTTO
14 300027 T 0T TP PP PR
15 000153 [ [ P PR DT
16 0099030 Thread GUIdE Bar ......coovveivrmirinriiniieiarin e
17 0095031 Thread Guide Bar Bracket

18 0099064 THread GUIAE ...vovvveirire e eeessnricin s st trnr s eenssesensasinainss
19 003632 L Te (o2 AT PP PP TSN
20 0095065 Spool CUSHION ..o e ee st e
21 0095066 Spool Pin ..o PPN
22 000600 SPriNG Washer .....ocuriricomiisirine e e
23 0099067 SPOO| MAL .o err e vstisn s e e e
24 0099068 Sp00l Seal DISC .iviiiiirirerirrer ettt s
25 0099069 Spool Holder Stay ....

26 000158 SOrEW oeviveeniaesiaiiresnnassenes 600000000000000c NTTTTPTTORINNE . . .0 00
27 000159 WO SOTEW .itierietreerirrrresanetesiestnarstesrisinsrrssrorasnnmnsssssnns
28-1 0099070 Spool Holder (3 Spools Type) ...ovvvvvvineeens O .- ocaogoon
28-2 0099071 " (2 SpoolS TYPE) .revrerierernerisniaraiiiianen
29 2100381 Belt COVEE ovuivrirnrneenes atiartaartinsiasunrarnsrimsssiassssmninstatonssinne
a0 110015 Screw (M4-0.7X25) ...cccoviiiiinnaninninnn OOV . /. . - - I

¥ Ref. No. 311089 ....... See the following page.
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THREAD STAND & S JPPORTING BOARD 15
Ref. Parts Amt.
Na. No. Description. Regq.
31 2100382 Supplementary Belt Cover ... 1
32 110013 Screw (M4-0.7X8) ..o 2
33 2100376 Chip Receiver {Semi-submerged only) ..ooveeiveinnnn 1
34 009929 Wood Screw (D3.9X24) .......... PSPPI 2
35 2100339 Supporting Board ..o 1
36 000070 Hanging NUb ..o e e, 4
37 009861 Hanging Bolt {(Semi-submerged only} ... 4
38 2101450 Spacer (15) i 4
39 2101451 Spacer (19) (See the below) ... o 4
40 0020064 Supporting Board Rubber Cushion ............ccine, 8
41 ooo162 Washer (Semi-submerged) .......occoiiiinimoninnnnnn 4
41 000162 " {Full-submerged} ....c...c.coiiiiiiinnn 20
42 000016 Nut {Semi-submerged) ......ovvoerre i s 8
42 000016 Nut {(FUll-SUBMETGET) «vvvvivirsrveneicrnsiieirrrnicarsnaie e rrareene 20
43 2100375 Chute {Upper) SUPPOM ...crieriiverre s isrniianenrceer e, 1
44 009992 Screw (M4-0.7X10) ....... 6
45 000644 SPring Washer ... e e e 2
A5 AN A AU vt
47 2100337 Chute (UPPer) e s e i
48 2100338 CHULE (LOWEEY) «.eiiiiesiiiesiinnsisiasassrn e ssnserieniaassiarasss o i
49 009864 Hanging Bolt (Full-submerged only) ......oocooiviiiiiinn. 4
50 009871 Bolt (Full-submerged only) oo, 4
51 0020057 Supporting Board Connector {Full-submerged only) ........... 2
52 0020045 Supporting Board Sleeve (Full-submerged only) ................. 2
53 2100336 Supplementary Chute COVEL ..o i
54 000538 L T PP ST 1
55 140011 WING Bolt oo e 1
56 0020078 idler, Complete Set (for Left Footing Pedal) {Extra) ............. 1
57 0020077 s [T R STH1 o] 0 o ) ¢ O U T PP PP 1
58 0020076 Te (=Y SOUURUUPURL | (OO NP i PR, s Sr 1
59 009945 Screw [M3-0.5X5) creiiiiiiieeiieriisierariertirers e eesasbnas 2
¥ Ref, No.1to 30 ....... See the preceding page.

Note: Not necessary when the thickness of Table is 45mm.



Teile Teile

N Seite Abb.Nr. NS Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr.
16 15B 42 3655 12B 13 30255 4B 12 110008 4B 30
16 15B 42 4136 8B 41 31111 4B 6 110009 6B 27
35 6B 26 4141 8B 46 31831 14B 3 110009 9B 12
35 10B 31 4265 4B 8 32425 4B 26 110009 10B 13
70 15B 36 4404 8B 35 32604 6B 34 110010 1B 13
147 15B 5 5036 8B 44 32684 5B 28 110010 8B 14
148 15B 6 5345 6B 31 32879 1B 23 110011 6B 33
149 15B 8 6093 8B 48 32919 7B 26 110012 1B 11
152 15B 9 6816 1B 22 33529 8B 49 110012 2B 7
153 15B 15 9753 5B 4 33627 1B 24 110012 3B 13
158 15B 26 9861 15B 37 33968 6B 42 110012 7B 20
159 15B 27 9864 15B 49 36518 3B 22 110012 8B 8
162 15B 41 9871 15B 50 37668 14B 16 110012 14B 10
162 15B 41 9909 6B 45 37669 14B 2 110013 2B 2
177 4B 7 9909 14B 13 50075 1B 30 110013 3B 11
178 4B 5 9929 15B 34 68079 6B 19 110013 4B 18
182 4B 39 9992 15B 44 68146 12B 20 110013 6B 44
216 8B 50 9995 15B 59 68202 11B 29 110013 13B 10
340 4B 9 13208 12B 16 77301 5B 38 110013 15B 32
393 6B 52 20004 1B 14 93528 3B 26 110015 15B 30
456 13B 6 20005 1B 15 99030 15B 16 110016 1B 17
474 5B 3 20016 2B 23 99031 15B 17 110016 11B 43
487 8B 18 20045 15B 52 99048 15B 1-2 110016 13B 4
520 3B 32 20057 15B 51 99056 15B 1-1 110017 11B 46
520 11B 38 20064 15B 40 99057 15B 2 110026 12B 39
526 5B 48 20076 15B 58 99058 15B 3 110027 6B 39
531 8B 53 20077 15B 57 99059 15B 4-2 110029 4B 22
532 7B 14 20078 15B 56 99060 15B 4-1 110033 11B 26
538 2B 6 20101 4B 14 99061 15B 7 110035 3B 31
538 13B 9 20118 4B 4 99062 15B 10 110036 5B 16
538 15B 54 20123 4B 34 99063 15B 13 110036 10B 16
561 11B 39 20124 4B 36 99064 15B 18 110040 4B 33
567 14B 5 20125 4B 37 99065 15B 20 110042 12B 43
600 15B 22 20126 4B 38 99066 15B 21 110043 7B 12
644 1B 31 20131 4B 27 99067 15B 23 110045 1B 5
644 15B 45 20137 1B 29 99068 15B 24 110046 7B 28
669 11B 6 20169 4B 32 99069 15B 25 110048 3B 3
688 7B 29 20271 8B 34 99070 15B 28-1 110054 2B 4
690 11B 34 20350 11B 45 99071 15B 28-2 110064 12B 41

693 6B 43 20401 12B 23 100000 11B 40 110065 8B 27
740 10B 27 20472 3B 18 100001 1B 12 110070 12B 29
747 8B 51 20496 7B 13 100001 2B 15 110071 9B 17

779 7B 18 20538 9B 29 100001 8B 13 120001 6B 2
779 9B 33 20538 11B 36 100002 11B 7 120001 7B 2
1095 4B 28 21735 3B 27 100002 12B 11 120001 9B 2
1123 1B 4 22156 8B 45 100007 8B 2 120001 10B 2
1228 4B 24 23473 12B 31 100020 8B 37 120006 6B 6
1330 2B 20 24083 4B 2 110001 3B 8 120006 7B 6
1331 3B 29 24084 4B 1 110001 6B 29 120006 9B 5
1396 4B 11 24085 2B 21 110002 6B 36 120006 10B 22
3632 15B 19 24095 2B 25 110003 2B 28 120006 11B 4
3636 5B 29 24156 4B 3 110004 7B 15 120008 9B 10

3637 1B 9 24157 4B 13 110004 8B 40 120010 8B 20
3637 2B 13 24446 2B 19 110004 12B 36 120011 7B 17
3637 6B 23 25035 8B 47 110006 6B 18 120017 1B 28



Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr. Teile Nr. Seite Abb.Nr.
120017 8B 23 300009 9B 9 2100044 3B 16 2100167 4B 40
120018 10B 25 300027 15B 14 2100045 3B 15 2100167 7B 30
130001 9B 16 300032 10B 34 2100047 3B 4 2100168 7B 31
130002 12B 7 310001 6B 49 2100048 2B 5 2100169 7B 25
130003 12B 48 310005 6B 47 2100049 2B 3 2100170 7B 22
130007 4B 16 310009 5B 32 2100053 1B 16 2100171 7B 16
140000 11B 17 310021 5B 49 2100054 1B 18 2100172 7B 19
140001 11B 11 310023 13B 14 2100059 1B 26 2100173 7B 3
140002 10B 11 310048 9B 24 2100062 4B 15 2100174 7B 24
140003 6B 13 310049 9B 28 2100063 4B 17 2100176 9B 22
140004 9B 21 310051 6B 16 2100071 4B 21 2100179 8B 28
140011 15B 55 320000 14B 6 2100074 4B 10 2100180 8B 31
140014 7B 32 320001 14B 7 2100080 3B 33 2100181 8B 3
150001 3B 14 320002 14B 18 2100081 2B 14 2100184 8B 7
160000 5B 14 320003 14B 19 2100088 9B 3 2100186 8B 10
160000 10B 19 330006 6B 10 2100088 10B 3 2100187 8B 9
160001 1B 7 330011 9B 26 2100090 5B 1 2100189 8B 30
160001 5B 11 330014 1B 33 2100092 5B 6 2100192 8B 24
160001 8B 33 330024 3B 19 2100093 3B 9 2100193 8B 17
160001 10B 33 390019 2B 16 2100095 5B 17 2100194 8B 15
160001 11B 33 390097 2B 33 2100096 5B 42 2100195 8B 12

160001 12B 3 390098 2B 32 2100097 5B 41 2100197 8B 21
160001 13B 3 390513 2B 30 2100098 5B 46 2100199 8B 32
160002 6B 4 390577 2B 29 2100099 &B 25 2100200 &B 29
160002 7B 4 2100001 1B 19 2100104 5B 24 2100201 9B 4
160002 9B 23 2100002 1B 21 2100105 5B 23 2100202 5B 34
160003 6B 8 2100003 1B 20 2100109 5B 21 2100204 9B 7
160003 7B 8 2100006 1B 1 2100110 3B 23 2100205 9B 8
160003 10B 7 2100008 1B 10 2100111 5B 15 2100211 10B 9
160003 11B 2 2100009 7B 23 2100112 5B 22 2100215 9B 1
160003 12B 22 2100011 1B 6 2100113 5B 7 2100215 10B 1
160005 5B 47 2100012 1B 8 2100114 5B 36 2100221 9B 19
160007 5B 2 2100013 1B 2 2100115 5B 37 2100226 9B 14
160007 8B 26 2100014 1B 3 2100117 5B 25 2100227 9B 15

160007 11B 21 2100017 2B 11 2100120 5B 12 2100240 11B 19
160007 12B 2 2100018 2B 9 2100121 5B 8 2100241 11B 14
160009 10B 5 2100019 2B 10 2100122 3B 10 2100242 11B 13
160010 9B 31 2100020 2B 12 2100132 6B 1 2100243 5B 27
160016 6B 54 2100021 7B 21 2100134 6B 5 2100243 11B 15
170000 8B 11 2100022 2B 18 2100136 6B 11 2100244 11B 16
180001 8B 6 2100024 2B 24 2100137 6B 7 2100245 11B 23
180002 12B 28 2100025 2B 26 2100138 6B 14 2100246 11B 24
180003 12B 33 2100028 2B 1 2100140 6B 17 2100247 11B 25
180014 10B 17 2100029 3B 28 2100142 13B 13 2100248 11B 8
190001 11B 41 2100030 3B 30 2100143 2B 8 2100249 11B 9
190002 4B 35 2100032 13B 11 2100144 6B 3 2100250 11B 3
190003 8B 1 2100033 11B 22 2100145 6B 32 2100251 11B 5
300000 11B 10 2100034 5B 43 2100148 6B 41 2100251 12B 9
300000 12B 10 2100035 3B 1 2100152 6B 46 2100252 11B 28
300001 12B 15 2100036 3B 2 2100153 6B 53 2100253 11B 30
300004 1B 27 2100037 3B 25 2100160 7B 1 2100255 13B 8
300005 8B 19 2100038 3B 24 2100161 7B 7 2100256 11B 35
300008 6B 12 2100039 3B 6 2100161 11B 1 2100260 11B 18
300008 9B 20 2100042 3B 21 2100162 7B 5 2100262 11B 31
300008 10B 10 2100043 3B 17 2100165 7B 10 2100263 11B 37



Teile Nr.

2100265
2100266
2100267
2100269
2100272
2100273
2100275
2100276
2100277
2100278
2100279
2100280
2100281
2100283
2100285
2100286
2100288
2100289
2100301
2100302
2100312
2100314
2100315
2100316
2100318
2100325
2100336
2100337
2100338
2100339
2100341
2100363
2100364
2100365
2100370
2100375
2100376
2100381
2100382
2100383
2100384
2100401
2100404
2100405
2100410
2100412
2100413
2100414
2100417
2100418
2100419
2100423
2100430
2100431
2100432
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11B
11B
11B
11B
5B

10B
12B
12B
12B
12B
12B
12B
12B
12B
12B
12B
11B
12B
12B
12B
5B

13B
13B
13B
3B

14B
15B
15B
15B
15B
14B
13B
5B

13B
5B

15B
15B
15B
15B
13B
14B
3B

4B

4B

5B

5B

5B

5B

5B

7B

B

&B

10B
10B
10B

44
12
32
27
33
6
26
27
24
25
32
17
6
5
45
46
20
30
47
44
9
20
17
18
12
8
53
47
48
35
17
2
10
1
35
43
33
29
31
21
15
20
29
31
20
39
40
44
45
11
27
36
4
20
18

Teile Nr.

2100433
2100434
2100435
2100436
2100437
2100438
2100440
2100441
2100442
2100443
2100444
2100445
2100450
2100451
2100452
2100501
2100502
2100503
2100504
2100506
2100516
2100517
2100518
2100520
2100522
2100523
2100524
2100525
2100526
2100532
2100533
2100535
2100536
2100537
2100538
2100540
2100541
2100546
2100565
2100566
2100567
2100579
2100580
2100581
2100592
2100601
2100602
2100603
2100605
2100607
2100613
2100614
2100620
2100625
2100626

Seite Abb.Nr.
10B 32
12B 8
12B 49
10B 23
10B 26
10B 24
10B 21
10B 29
12B 12
12B 14
12B

10B 8
12B 21
12B 18
12B 19
5B 13
6B 28
6B 24
6B 25
9B 25
9B 30
9B 6
8B 22
4B 19
10B 12
13B 16
13B 15
3B 5
3B 7
6B 40
6B 48
6B 50
6B 51
9B 34
2B 17
6B 9
14B 9
14B 14
9B 27
9B 13
9B 18
8B 4
8B 5
9B 11
4B 25
11B 42
12B 4
12B 1
13B 12
14B 4
5B 30
5B 31
6B 15
5B 5
14B 1

Teile Nr.

2100631
2100632
2100633
2100634
2100642
2100645
2100646
2100701
2100702
2100703
2101434
2101450
2101451
2107101
2107105
2107107
2107163
2107409
2107410
2107412
2107413
2108050
2108076
2109050
2109051
2109052
2109057
2109122
2109201
2109210
2109211
2109212
2109300
2109302
2109320
2110242
2110361
2120024
2120537
2129420
3100345
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12B
12B
14B
14B
6B
13B
13B
4B
4B
2B
10B
15B
15B
8B
8B
8B
8B
8B
8B
8B
8B
6B
6B
12B
12B
12B
12B
6B
10B
6B
6B
6B
10B
10B
9B
5B
8B
7B
5B
2B
13B
1B
1B
2B
5B
6B
12B
15B
15B
15B

40
42
12
11
20
5
7
23
20
27
28
38
39
39
42-1
42-2
43
52-1
38-1
52-2
38-2
30-1
30-2
34-1
35
38
34-2
21
15
38
35
37
14
30
32
26
16
9
18
31
19
25
32
22
19
22
37
11
12
46
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